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1.Bypass Tray 1 (J514)




1.Bypass Tray 1 (J514)

Irll?oe.x Part No. Description A%gagglry
1| J514 7051 | Cover:Upper 1
2 | J514 5250 |Harness:Drawer 1
3 | J507 7069 | Bracket:Drawer:Multi 1
4 | J507 7062 | Bracket:Lock:Lever 1
5 | J507 7063 | Lever:Lock:Machine Or Copier 1
6 | J507 7065 | Spring:Lock:Machine Or Copier 1
7 | J514 7038 | Compression Spring:Paper Feed:1.6N 2
8 | J514 7037 |Base 1
9 | J514 7042 |Decal:Side Fence 2

10 | JOO1 3017 |Pad:Base 1
| 11 | J514 7041 | Rack:Side Fence | 2
12 | G800 3133 | Side Fence Gear 1
13 | AWO01 0091 | Photo Reflection Sensor 1
14 | J514 5272 | Harness:Sensor:P1W 1
15 | J514 7054 | Cover:Lower 1
16 | J514 7034 | Tension Spring 2
17 | J514 7033 | Stopper Pawl 1
18 | J507 7049 | Spring:Lever:Stopper Pawl 1
19 | J507 7048 | Lever:Stopper Pawl 1
20 | J514 7055 |Extension Tray 1
21 | J514 7056 | Extension Tray:Turn 1
22 | J514 6600 | Installation Procedure:Multi 1
23 | J514 7040 | Side Fence:Right 1
24 | J514 7039 | Side Fence:Left 1
25 | B802 8990 | Accessory:EMC_Address:RIC 1

i

Index o Q'ty Per
No. Part No. Description Assembly
101 | 0452 3008N | Tapping Screw - M3x8
102 | 1607 1535 | Ferrite Core:F18t 14.5x8x10



O'Brien
Item 11
J016 RTB 14

O'Brien
Items 23 and 24
J016 RTB 14

O'Brien
New item
J016 RTB 14


2.Bypass Tray 2 (J514)




2.Bypass Tray 2 (J514)

Ir;\?oe.x Part No. Description A%gagglry
1 | J514 7046 | Ground Plate:Transport 1
2 | J5147015 | Guide Plate:Transport 1
3 | J514 7017 | Transport Roller:1 2
4 | J507 7029 | Friction Pad:Ass'y 1
5 | J507 7032 | Spring:Separation:2.6N 1
6 | J507 7071 | Roller:Driven 4
7 | J507 7072 | Holder:Roller:Driven 4
8 | J507 7074 | Compression Spring 4
9 | J507 7073 | Bracket:Holder:Roller 2

10 | AA08 2101 | Bushing - 6x10x6 4
11 | B830 3504 | Timing Belt - 40S2M100 1
12 | J507 7022 | Timing Pulley:Transport:2 1
13 | J514 7047 | Timing Pulley:20T 1
14 | AA10 0011 | Retaining Ring:Silencer:MM7 3
15 | J507 7007 | Cam:Base:Right 1
16 | J514 7001 |Base 1
17 | J507 7003 | Collar:Paper Feed Roller 1
18 | J514 3001 | Paper Feed Roller:Multi 1
19 | J507 7006 | Cam:Base:Left 1
20 | J507 7091 | Stepper Motor:Diad42:Multi 1
21 | J514 7009 | Bracket:Drive Unit 1
22 | J507 7012 | Gear:ldler:Paper Feed 1
23 | J507 7014 | Shaft:Idler:Paper Feed 1
24 | J507 7013 | Gear:ldler:Transport 2
25 | J514 5260 |[Harness:Ground Wire 1
26 | J514 5210 |PCB:Main 1
27 | AA04 3603 | Timing Belt:B40S2M128 1
28 | J507 7021 | Roller Clutch:Transport 1
29 | J514 7019 | Timing Pulley:34T 1
30 | JOO7 3016 | Spring Clutch:Feed 1
31 | AA08 2104 |Bushing - 8x12x7 1

Ir;\?oe.x Part No. Description g;ﬁ;nﬁg&
101 | 0451 3006N | Tapping Screw - 3x6
102 | 0452 3008N | Tapping Screw - M3x8
103 | 0805 0089 | Retaining Ring - M4
104 | 0951 3006N | Screw - M3x6
105 | 0622 0160E | Spring Pin:2x16
106 | 08050092 | Retaining Ring - 3M
107 | 11050514 | Edge Saddle - EDS-0607L
108 | 1607 1535 | Ferrite Core:F18t 14.5x8x10
109 | 11050664 | Clamp:NK-3N
110 | 0452 3010N | Binding Self-Tapping Screw:3x10
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Part No. Description Ind%x No.

J514 3001 Paper Feed Roller:Multi 5- 18
J514 5210 PCB:Main 5- 26
J514 5250 Harness:Drawer 3- 2
J514 5260 Harness:Ground Wire 5- 25
J514 5272 Harness:Sensor:P1W 3- 14
J514 6600 Installation Procedure:Multi 3- 22
J514 7001 Base 5- 16
J514 7009 Bracket:Drive Unit 5- 21
J514 7015 Guide Plate:Transport 5- 2
J514 7017 Transport Roller:1 5- 3
J514 7019 Timing Pulley:34T 5- 29
J514 7033 Stopper Pawl 3- 17
J514 7034 Tension Spring 3- 16
J514 7037 Base 3- 8
J514 7038 Compression Spring:Paper Feed:1.6N 3- 7
J514 7039 Side Fence:Left 3- 24
J514 7040 Side Fence:Right 3- 23
J514 7041 Rack:Side Fence 3- 11
J514 7042 Decal:Side Fence 3- 9
J514 7046 Ground Plate:Transport 5- 1

J514 7047 Timing Pulley:20T 5- 13
J514 7051 Cover:Upper 3- 1

J514 7054 Cover:Lower 3- 15
J514 7055 Extension Tray 3- 20
J514 7056 Extension Tray:Turn 3- 21

L Page and
Part No. Description Indgex No.
B802 8990 Accessory:EMC_Address:RIC 3- 25
B830 3504 Timing Belt - 40S2M100 5- 11
G800 3133 Side Fence Gear 3- 12
J001 3017 Pad:Base 3- 10
J007 3016 Spring Clutch:Feed 5- 30
J507 7003 Collar:Paper Feed Roller 5- 17
J507 7006 Cam:Base:Left 5- 19
J507 7007 Cam:Base:Right 5- 15
J507 7012 Gear:ldler:Paper Feed 5- 22
J507 7013 Gear:ldler:Transport 5- 24
J507 7014 Shaft:ldler:Paper Feed 5- 283
J507 7021 Roller Clutch:Transport 5- 28
J507 7022 Timing Pulley:Transport:2 5- 12
J507 7029 Friction Pad:Ass'y 5- 4
J507 7032 Spring:Separation:2.6N 5- 5
J507 7048 Lever:Stopper Pawl 3- 19
J507 7049 Spring:Lever:Stopper Pawl 3- 18
J507 7062 Bracket:Lock:Lever 3- 4
J507 7063 Lever:Lock:Machine Or Copier 3- 5
J507 7065 Spring:Lock:Machine Or Copier 3- 6
J507 7069 Bracket:Drawer:Multi 3- 3
J507 7071 Roller:Driven 5- 6
J507 7072 Holder:Roller:Driven 5- 7
J507 7073 Bracket:Holder:Roller 5- 9
J507 7074 Compression Spring 5- 8
J507 7091 Stepper Motor:Dia42:Multi 5- 20
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Part No. Description Index No.
AA04 3603 Timing Belt:B40S2M128 5- 27
AA08 2101 Bushing - 6x10x6 5- 10
AA08 2104 Bushing - 8x12x7 5- 31
AA10 0011 Retaining Ring:Silencer:MM7 5- 14
AWO01 0091 | Photo Reflection Sensor 3- 13
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Part No. Description Indgex No.
0451 3006N | Tapping Screw - 3x6 5- 101
0452 3008N | Tapping Screw - M3x8 5-102
0452 3008N | Tapping Screw - M3x8 3- 101
0452 3010N | Binding Self-Tapping Screw:3x10 5- 110
0622 0160E | Spring Pin:2x16 5- 105
0805 0089 Retaining Ring - M4 5-103
0805 0092 Retaining Ring - 3M 5- 106
0951 3006N | Screw - M3x6 5- 104
1105 0514 Edge Saddle - EDS-0607L 5-107
1105 0664 Clamp:NK-3N 5-109
1607 1535 Ferrite Core:F18t 14.5x8x10 3-102
1607 1535 Ferrite Core:F18t 14.5x8x10 5-108
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